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REPORT NUMBER :  TURT160100675 
  

APPLICANT NAME  RMA Yatırım Mak. İns.San.ve Tic.Ltd. Şti.  
  

ADDRESS Adnan Kahveci Sk.Gülboyu Cd.No:30 Beylikdüzü/İstanbul  
Tel No:0506 364 8437  

 Attention :  Gizem  Giray (satis5@rmaplastik.com ) 
BUYER NOT GIVEN     
  

SAMPLE DESCRIPTION :  One sample of polyethylene plaque / Naturel 
  

DATE IN:  08 June , 2016 (12:59) 
  

DATE OUT :  13 June , 2016  
  

ITEM NO : 4617 / Lot: 160930  
  

REFERANCE/STYLE NO:  4617 
  

LOT NO: 160930 
  

ORDER NO: 169030 
  
 
 
 
 

TEST Sample  

SAFETY OF TOYS-PART 2:FLAMMABILITY  P 
 
 
 
 
 

P = MEETS BUYER’ S REQUIREMENT / F = DOES NOT MEET BUYER’ S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT 
PERFORMED / NA = NOT APPLICABLE/  LS : LACK OF SAMPLE 
This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which 
it is provided and on the basis of instructions and information and/or materials supplied by Intertek’s Customer. The test results relate only to the specific items tested 
and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless 
Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any 
liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except 
where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or 
can be obtained at http://www.intertek.com/terms.    The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level 
of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TÜRKAK accreditation requirements. 
Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. 
Borderline results need to be re-tested to determine their disposition up to customer’s decision. Opinions and interpretations expressed herein are outside the scope of 
TÜRKAK accreditation. Tests marked ¤  in this test report are not included in the TÜRKAK accreditation schedule for this laboratory. 



                                                                . 

                                                                                                                                                
 
R E S U L T S Page 2 of 3 
  
REPORT :TURT160010675 13 June, 2016 
  

  Test Method Result Requirements 

  

 
 

 

                                                
 
This report details the clauses appropriate to this item. Those clauses not referred to were considered not applicable. 
 
Specification: BS EN 71 - 2 : 2011+ A1:2014  Safety of Toys – Flammability  
 
 

SECTION TEST RESULTS 

4.1 General   

 Celluloid(cellulose nitrate) and materials with a same burning behaviour in fire Pass 

 
 
The test results thus obtained can not be considered as providing an overall indication of the potential fire hazard of toys or 
materials when subjected to other sources of ignition.  
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## END OF TEST REPORT ## 
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